
6
© Copyright 2011 Zoeller Co. All rights reserved.

que asuma por nosotros  ninguna otra responsabilidad con respecto a nuestros productos.

EL FABRICANTE EXPRESAMENTE RECHAZA RESPONSABILIDAD POR DAÑOS 
ESPECIALES, EMERGENTES O INCIDENTALES O POR INCUMPLIMIENTO DE 
LA GARANTÍA EXPRESA O IMPLÍCITA; Y CUALQUIER GARANTÍA IMPLÍCITA DE 
IDONEIDAD PARA UN FIN PARTICULAR Y DE COMERCIALIZACIÓN SE LIMITARÁ 
A LA DURACIÓN DE LA GARANTÍA EXPRESA.

GARANTÍA LIMITADA

bajo condiciones de uso y servicio normales, cuando se usa y mantiene correctamente, 

remanufacturadas a opción del Fabricante, con la condición sin embargo de que por hacerlo 
no estemos en la obligación de reemplazar un ensamblaje completo, el mecanismo entero 
[...]
2.1.2 Process description.................................................................................................. 19
2.1.3 Sludge Management Strategy ................................................................................. 20

3 OPERATION AND MAINTENANCE....................................................................................... 21
3.1 Pumping................................................................................................................................... 21
3.2 Sewage collection.................................................................................................................... 21
3.3 Sludge disposal ....................................................................................................................... 21
3.4 Control ..................................................................................................................................... 21
3.5 Reagents ................................................................................................................................. 22
3.6 Biological operation ................................................................................................................. 23
3.7 Membranne operation ............................................................................................................. 23
3.8 Membrane cleaning ................................................................................................................. 24
3.9 Service water ........................................................................................................................... 24
3.10 Operationnal performance Targets ......................................................................................... 24
3.11 General Operation & Maintenance, Sampling Procedures and Frequency ............................ 25
3.12 Troubleshooting and Maintenance Procedures....................................................................... 27
3.13 Record Keeping....................................................................................................................... 28
3.14 Safety Procedures For Operators............................................................................................ 29
3.15 Controlling Access to the STP................................................................................................. 29

4 EMERGENCY RESPONSE .................................................................................................... 30
4.1 Fire........................................................................................................................................... 30
4.2 Spill .......................................................................................................................................... 30
4.3 Plant Malfunction ..................................................................................................................... 30

5



Operation & Maintenance Manual 
Sewage treatment plant

February 2019

LIST OF FIGURES

Figure 1 – Site Layout ............................................................................................................................ 8
Figure 2 – Location of STP in the Whail Tail Camp ............................................................................... 9
Figure 3 – General Arrangement of STP.............................................................................................. 10
Figure 4 – Flowsheet ............................................................................................................................ 14
Figure 5 – Oils and grease removal, screening and equalization's tank.............................................. 15
Figure 6 – Biological treatment............................................................................................................. 16
Figure 7 – Post Biological treatment..................................................................................................... 17
Figure 8 – Membrane filtration step...................................................................................................... 18
Figure 9 – Membrane filtration concept ................................................................................................ 20

LIST OF APPENDICES

Appendix A: MSDS Sheets
Appendix B: Drawings
Appendix C: Operations and Maintenance Manual 

6



Operation & Maintenance Manual 
Sewage treatment plant

February 2019

1 INTRODUCTION

1.1 PURPOSE

This Sewage Treatment Plant (STP) Operation and Maintenance Manual (OMM) for the Whale Tail
Gold Project (the Project) has been prepared based on the “Guidelines for the Preparation of an 
Operation and Maintenance Manual for Sewage and Solid Waste Disposal Facilities in the Northwest 
Territories, 1996, prepared by the Department of Municipal and Community Affairs, NWT”. The OMM
has been adapted for the use of a mechanical contact water treatment facility.

This manual is a component of the Whale Tail Environmental Management System. The objectives of 
this plan are summarized as follows:

1. To define the location, design and operating procedures to be used in the treatment of sewage
generated at the Project; and

2. To provide monitoring requirements for the STP.

The STP purpose is to treat domestic sewage from the camp and adjacent building which are not 
connected to the STP directly (sucker truck will discharge sewage from this building directly into the 
STP). 

1.2 BRIEF DESCRIPTION OF THE PROJECT

Agnico Eagle Mines Limited—Meadowbank Division (Agnico Eagle) is developing Whale Tail Pit and 
Haul Road Project, approximately 55 km north of the Meadowbank mine, on a satellite deposit located 
on the Amaruq property in the Kivalliq Region of Nunavut (65°24’25” N, 96°41’50” W), to extend mine 
operations and milling at Meadowbank Mine. The 99,878-hectare Amaruq property is located on Inuit-
owned and federal crown land.

A conventional open pit mining operation is forecasted on the Whale Tail deposit. Access to the site is 
via a 64-kilometer road from Meadowbank mine. On-site facilities will include a power plant, 
maintenance facilities, tank farm for fuel storage, Arsenic water treatment plant, sewage treatment plant 
(STP), drinking water treatment plant, as well as accommodation and kitchen facilities for approximately 
400 people. 

Figures 1, 2 and 3 illustrate the location and general arrangement of the STP.

7



O
pe

ra
tio

n 
& 

M
ai

nt
en

an
ce

 M
an

ua
l 

Se
w

ag
e 

tre
at

m
en

t p
la

nt

Fe
br

ua
ry

 2
01

9

Fi
gu

re
 1

–
Si

te
 L

ay
ou

t

8



O
pe

ra
tio

n 
& 

M
ai

nt
en

an
ce

 M
an

ua
l 

Se
w

a g
e 

tre
at

m
en

t p
la

nt

Fe
br

ua
ry

 2
01

9

Fi
gu

re
 2

–
Lo

ca
tio

n 
of

 S
TP

in
 th

e 
W

ha
il 

Ta
il 

C
am

p

9



O
pe

ra
tio

n 
& 

M
ai

nt
en

an
ce

 M
an

ua
l 

Se
w

ag
e 

tre
at

m
en

t p
la

nt

Fe
br

ua
ry

 2
01

9

Fi
gu

re
 3

–
G

en
er

al
 A

rr
an

ge
m

en
to

f S
TP

10



Operation & Maintenance Manual 
Sewage treatment plant

February 2019

1.3 CONTACT INFORMATION

The individuals responsible for the operation of the sewage treatment plant for the Project are the 
following:

Energy and Infrastructure Superintendent 819-856-3073
Energy and Infrastructure Supervisors 819 759-3555 ext 6731 or 6902

11



Operation & Maintenance Manual 
Sewage treatment plant

February 2019

2 DESCRIPTION

2.1 SEWAGE TREATMENT PLANT (STP)

The plant is designed based on the occupation maximum of the camp for 400 persons (240L per day 
and per person). The design flows are presented in Table 1.

Table 1: Design flow rate
Parameters Design Value Unit 

Per capita design flow 240 L/p/d

Number of persons 400 People

Average daily flow (ADF) 96 m3/d

Maximum Daily Flow (MDF) 192 m3/d

Peak Hourly Flow (PHF) 24 m3/h

Overall time for speak to occur 2 hours

Maximum number of peak events per day 2 Qty

Table 2 presents the typical sewage composition used for the design (based on Meadowbank sewage 

quality).

Table 2: Sewage typical chemical composition

Parameters Unit Design Value 

Biochemical Oxygen Demand (BOD5) mg/L 952

Total Suspended Solids (TSS) mg/L 300

Total Kjeldahl Nitrogen (TKN) mg/L 130

Ammonia nitrogen (NH3-N) mg/L 130

Oil and Grease mg/L 30

pH - 6 to 9.5

Water Temperature OC 10 to 25

Alkalinity mg/L as CaCO3 471.1

2.1.1 Process summary

The sewage treatment plant receives two streams of sewage as presented in Figure 4 (basic flowsheet 
of the STP). The first source is domestic sewage, which is fed directly to the fine screening process to 
remove any fibers or debris that might damage the membranes. The second source is kitchen sewage 
which is pre-treated in the oil and grease tanks to remove oil and grease prior to being fed into the fine 

12



Operation & Maintenance Manual 
Sewage treatment plant

February 2019

screens. The combined screened sewage is pumped to the equalization tank. The equalization tank 
buffers variability in the influent flow rate and concentrations of influent constituents, maintaining a 
consistent flow rate and sewage strength through the membrane bioreactor (MBR) system. Sewage is 
then pumped from the equalization tank to the pre-anoxic tank for denitrification. 

In the pre-anoxic tank, screened sewage containing organics is combined with recycled mixed liquor 
from the aeration tank containing nitrates. Bacteria use some of the organics to drive the denitrification 
process, converting nitrate into nitrogen gas. This process occurs in an anoxic environment where there 
is minimal oxygen. As such a pump and eductors are used to mix the tank to prevent addition of oxygen. 
The denitrification process is used to meet the effluent nitrate operational target, reduce oxygen 
requirements and to recover alkalinity, thus reducing chemical consumption. 

Mixed liquor from the anoxic tank flows by gravity to the first aerobic tank followed by the second 
aeration tank for aerobic biological degradation of the influent constituents (organics and ammonia). In 
the aerobic tanks, the nitrification process converts ammonia to nitrate in order to meet the effluent 
ammonia operational target. This process consumes alkalinity, so a caustic soda or soda ash dosing 
pump is used to control the pH. Additionally, liquid alum is dosed into the anoxic zone to precipitate 
phosphorus in order to meet the effluent phosphorus operational target. Mixed liquor flows by gravity 
from the second aeration tank to the post-anoxic tank for final denitrification polishing. In the post-anoxic 
tank there are minimal dissolved influent organics to drive the denitrification process. As such, an 
external carbon source in the form of MicroC is dosed to supplement the organics and drive the 
denitrification process.

Mixed liquor is pumped from the post-anoxic tank to the membrane tanks. The membrane tanks serve 
as additional volume for aerobic biological treatment to remove any excess MicroC (which would 
otherwise increase BOD in the effluent) and house the membrane filters used for solid-liquid separation. 
A treated effluent is drawn through the membranes by vacuum pumps. 

Since the solid-liquid separation process results in an accumulation of solids in the membrane tank, the 
mixed liquor (containing both solids and filtrate) is continuously recycled to the first aeration tank. This 
prevents excessive solids build-up in the membrane tank, and maintains sufficient biomass in the 
anoxic and aeration tanks. The solids that accumulate in the system consist of biomass that has grown 
from the influent organics and ammonia, as well as non-biodegradable solids from the influent sewage. 
In order to maintain an optimal concentration of mixed liquor suspended solids (MLSS) (typically 10 
g/L), a portion of the mixed liquor is periodically wasted by pumping from the Aeration Tank to the 
sludge holding tank. Wasted sludge in the sludge holding tank is thickened by decanting supernatant 
back to the screen tank. Thickened sludge accumulates in the sludge holding tanks until it is eventually 
pumped out for disposal.

The STP general flow diagram is illustrated in Figure 4 and Piping and Instrumentation Diagram (PID)
in Figures 5 to 8. The following sections describe the STP components.

13



O
pe

ra
tio

n 
& 

M
ai

nt
en

an
ce

 M
an

ua
l 

Se
w

ag
e 

tre
at

m
en

t p
la

nt

Fe
br

ua
ry

 2
01

9

Fi
gu

re
 4

–
Fl

ow
sh

ee
t 

Su
ck

er
 tr

uc
k 

di
sc

ha
rg

e 
(s

ew
ag

e 
on

ly
)

14



O
pe

ra
tio

n 
& 

M
ai

nt
en

an
ce

 M
an

ua
l 

Se
w

ag
e 

tre
at

m
en

t p
la

nt

Fe
br

ua
ry

 2
01

9

Fi
gu

re
 5

–
O

ils
 a

nd
 g

re
as

e 
re

m
ov

al
, s

cr
ee

ni
ng

 a
nd

 e
qu

al
iz

at
io

n'
s 

ta
nk

15



O
pe

ra
tio

n 
& 

M
ai

nt
en

an
ce

 M
an

ua
l 

Se
w

a g
e 

tre
at

m
en

t p
la

nt

Fe
br

ua
ry

 2
01

9

Fi
gu

re
 6

–
B

io
lo

gi
ca

l t
re

at
m

en
t 

16



O
pe

ra
tio

n 
& 

M
ai

nt
en

an
ce

 M
an

ua
l 

Se
w

a g
e 

tre
at

m
en

t p
la

nt

Fe
br

ua
ry

 2
01

9

Fi
gu

re
 7

–
Po

st
 B

io
lo

gi
ca

l t
re

at
m

en
t

17



O
pe

ra
tio

n 
& 

M
ai

nt
en

an
ce

 M
an

ua
l 

Se
w

a g
e 

tre
at

m
en

t p
la

nt

Fe
br

ua
ry

 2
01

9

Fi
gu

re
 8

–
M

em
br

an
e 

fil
tr

at
io

n 
st

ep

18



Operation & Maintenance Manual 
Sewage treatment plant

February 2019

2.1.2 Process description

Oil and Grease (O/G) removal
Raw sewage from the kitchens entering the system can contain high levels of fats, oils and grease that 
can damage equipment and membranes downstream. To remove the oil and grease from the system 
a double trap grease interceptor is installed prior to the kitchen sewage entering the fine screen. 
Floating grease is removed via a vacuum truck hookup that will be used when the sludge tank is 
emptied. A pipe and vacuum truck hookup are also used to remove any debris that sunk to the bottom 
of the tanks. Vacuumed debris, oil and grease are to be disposed at the Meadowbank’s tailings storage 
facility (TSF).

Fine Screening
Raw sewage entering the MBR system contains particulates and solids that could damage the 
equipment and membranes downstream. 0.5mm wedge wire fine screening protects the downstream 
equipment by removing large solids and fibrous material. Two screens are used for redundancy so that 
no unscreened influent enters the EQ tank. Redundant pumps are used to move the screened influent 
to the equalization tank.

Flow-Equalization
Throughout the day the flow and strength of the sewage will vary. To accommodate this, an equalization 
tank will buffer the flow and homogenize the loading. The equalization tank is aerated to maintain an 
aerobic environment to reduce odors and to maintain suspension of solids and pumps transfer sewage 
to biological treatment. This tank is provided with tank heaters. All wetted materials in this tank are 
either stainless steel or polypropylene to eliminate the possibility of corrosion. In addition, the tank has 
two liners, one primary, one secondary, with interstitial monitoring, providing the protection of a double 
wall tank.

Biological Treatment
In the anoxic zone, the pre-treated sewage is combined with return activated sludge from the aerobic 
tank and is kept mixed while maintaining a low level of dissolved oxygen (DO). Denitrification occurs 
as specific microorganisms convert nitrates to nitrogen gas – reducing the total nitrogen (TN) in the 
mixed liquor. Additionally, the anoxic stage optimizes the biological treatment process, which recovers 
alkalinity, aids in stabilizing pH, and improves energy efficiency by reducing overall aeration demand. 
In the aerobic zone, fine bubble diffusers create an aerobic environment where the organics contributing 
to biological oxygen demand (BOD) and ammonia are oxidized by the biology. Dissolved oxygen is 
continuously measured and aeration blowers controlled to maintain it in the range of 2 to 3 mg/L for 